lated by Google

Machine Ti

www.topmodelcz.com
e-mail:info@topmodelcz.cz

Order N°: 020123

= 1800mm

L N l

3200mm
==

A 71dm’
K/ 28,2 - 31g/dm *

ELECTRO SAILPLANE

5channel
with
6 servos

7 '] MEGA ACn 22/30/3E
W 3S Lixx 3-4Ah

Neni-li uvedeno jinak, vsechny
neoznacené miry jsou v milimetrech
UNLES STATED, ALL DIMENSIONS

ARE IN MILIMETERS




Machine Translated by Google

020123 Gp Liste des pieces Commande de piéces de rechange. Non
Numéro de piqgce Nom de la piece Matériau, dimensions En vrac dans un sac
instructions de construction 1 )
ensemble de fibre de 1 ) 020123-1
11-1 montage de moteur de fuselage | verre fibre de verre B 1 02072-1C
1-2 plateau 3 mm contreplagué 1 020123-1-2
2 servo 4x39x35mm balsa 3 ) 020123-2ARF
21 aile 2 - 020123TR-2ARF
2-11 assemblage balsa balsa 2 - 020123-2ARC
2-2 ailerons volets vis de fixaton des ailes vis M4x30 ) 2 020SCM430
2-21 mm vis de fixation des ailgs vis M3x20 mm - 1 020SCM320
2-25 pion de centrage 2-3 fibre de verre @3x25 mm - 2 6B121828
écrou Al M4 B 2 1006 AL
2-30 noix Al M3 B 1004 AL
2-31 écrou de montage contreplaqué 4 x 25 x 44 mm ) 11
— N 020123-2-31,2-32
2-32 écrou de montage contreplagué 4 x 25 x 37 mm 1
2-4 support de polyuréthane 13 mm ) 12
2-41 servo couvercle de servo H'aile ailerons - 2 05018
2-5 en plastique ABS poussoif M2 ) 4 0166240
2-6 chape AMF 2110 ) 4 2110
2-8 klaxon des ailerons plague fibre de verre 1.5 mm B 2 05070
2-81 volets corne plaque fibre de verre 1,5 mm menuisier ) 2 050702
24 d'aile fibre de verre @8 x 155 mm stabilisateur horizontal - 2 F18155
montage balsa support sthbilisateur fibre de 1 ~__ P0123-3ARF ; 020123-3A RC ; 020123TR-3A RF
3 verre axe acier @3 x 20 mjm vis de ) 1 020123-3-2
3-2 profondeur nylon axe de dentrage M4 x 20 mm B 1
3-3 fibre de verre tige de poudsée de profondeur @32 B 1 1310
3-4 3-41 ]x 10 mm chape carbone ;4/3 x 1000 mm chape i 1 6BI21827
3-5 métallique avec écrou M2] raccord fileté M2 i 1 6BI21907C
3-6 - 2+] 1312141 + 0102 NON
3-7 Aileron MPJ 2 2039
2039 assemblage balsa 1 B 020123-4ARF ; 020123-4ARC
441 couvercle dasservissement contreplaqué } 1 020123-4-1
4-3 bande de fermeture fibre de verre 4 ) 1 020123-4-3
4-5 chape de tringlerie de mm acier B 1 0166240
4-6 gouvernail M2 chape métallique M2, écrou ) 1+1 1312141 + 0102 NON
4-8 guignol de gouvernail M2 plaque fibre de verre 1.5 i} 1 020123-4-8
6 verriere mm carbone B 1
6-1 fixation verriére fibre de verre @2 x 225 mm ) 1 020123-6
6-11 fixatign verriere 6-2 contreplagué 1 x 7 x 10 mm ' 2
textile fibr¢ de verre 7 30 x 60 mm - 1
autocollangs ) 020123-7 ; 020123TR-7
11 charniére goupillée AMF 2502 B 3 2502
EQUIPEMENT RECOMMANDE
Pieces Numéro d'articlewww topmodelcz.com
émetteur 5 canaux
récepteur 7 canaux
aaaaaaaaaaaa . HS-85MG 4 pour alerans & volets oour 1HI3050-1x
SH-0257MG 1 gouvernail pour 1SV2106
SH-0257MG 1 gouverne de profondeur 1SV2106
Méga Acn 22/30/3E 1 20223003E
contréleur SPIN 66 PRO 1 1RC23205
de TURBQ40/5.0/8 0201559
| _moteur CAME PLIANTE 13x7" 11 1336.33.18
L__spinner heélike batterie 353 - 4Ah !
ATTENTION!

This madelcanstruction kit is not a toy and is not suitable for childern under the age of 14.
Incarrect use of this medel could cause material damage or personal injury. You are fully

responsible for your actions when you use this model.

Fly at a safe distance from occupied zones. Before switching on the radio, be sure, that no
one else is using the same frequency as you !
Before first take-off check up please the center of gravity, the sense and size of the control
surface angle and if model aeroplane parts aren 't crooked. The reparation is possible

through the use of hot-air dryer.



Machine

Translated by Google

0201 23 )Z CONTENU DU LIVRE DE CONSTRUCTION N° de commande de piéces de rechange
Numéro ¥ Nom Matériau dimensions Gratuit Pans le colis
instructions de 1 B
1 montage stratfié 1 3 020123-1
1-1 fuselage moteur lit fibre de verre 3 mm support - 1 02072-1C
1-2 Servo contreplaqué 4x39x35hm balsa aile structurel 1 020123-1-2
2 aileron balsa ascenseur voletjbalsa vis de fixation 3 ) 020123-2ARF
2-1 d'aile M4x30 mm vis de fixatign 2 - 020123TR-2ARF
2-11 d'aile M3x20 mm goupille de 2 ' 020123-2ARC
2-2 verrouillage stratifié @3 x 25 lnm écrou de fixation B 2 020SCM430
2-21 d'aile Al. Ecrou de fixation d'dle M4 Al M3 écrou ) 020SCM320
2-25 rondelle contreplaqué 4 x 25 k 44 mm écrou rondelle - 12 6B121828
2-3 contreplaqué 4 x 25 x 37 mmlsupport de servo ) 2 1006 AL
2-30 polyuréthane 13 mm cache skrvo ABS tige ) 1 1004 AL
2'2; d.'alleron acier M2 embou.t deltige MP.J 2110 levier d'aileron - 1 020123-2-31,2-32
- fibre de verre 1.5 mm levier de volet fibre de verre 1.5 mm 1
2-4 accouplement d'aile [aminé @B x Construction en ) 12 05028
2-41 balsa de 155 mm L it VOP Piduet ) 05018
2-5 de lit verre-textile VOP acier $3 x 20 - 24 0166240
2-6 mm fixation VOP plastique vi§ M4 x 20 - 4 2110
2-8 mm laminé @2 x 10 mm cran}VOP tige VOP - 2 05070
2-81 carbone @4/3 x 1000 mm embout de tige de _ 2 050702
24 relevage fourche métallique MI2 . écrou M2 biellette B 2 FI8155
2039 d'embrayage MPJ 1 - 020123-3ARF ; 020123-3ARC;020123TR-3ARF
3 safran balsa revétement strugturel _ 1 02123-3-2
3-2 stratifié servo contreplaqué 4Jmm tige de safran 1
33 steven acier M2 embout de blellette fourche métallique M2 ) 1 1310
3-4 gouvernail écrou M2 - levier de - 1 6B121827
sklotextit 1.5 mm cabine carbpne stratifié¢ de montage de ) 1 6B121907C
cabine @2 x 225 mm contreplaqué de montage de cabine 1 x _ 2+2 1312141 + 0102 NON
7 tissu de verre x 10 mm 30 2 2039
3-41 3-5 Ffe&c@ldomanies 60 mm pattegde gouvernail 1 B 020123-4ARF ; 020123-4ARC
4-1 - 1 020123-4-1
4-3 B 1 020123-4-3
4-5 B 1 0166240
4-6 1+1 1312141 + 0102 NON
4-8 - 1 020123-4-8
- 1
g ! 020123-6
6-1 B 2
B 1
6-116-2 1 maintenant ' 020123-7 : 020123TR-7
11 AMF 2502 B 3 2502
ACCESSOIRES RECOMMANDES
Pieces N° de commande www.topmodelcz.com
émetteur 4 canaux
récepteur 5 canaux
vissement HS-85MG 4 pour ailerons et volets pour 1HI3050-1x
SH-0257TMG 1 gouvernail pour 1SV2106
SH-0257MG ! gouverne de profondeur 15V2106
moteur Méga Acn 22/30/3E 1 20223003E
réqulateur SPIN 66 PRO 1 1RC23205
cone TURBO40/5,0/8 1 0201559
hélice CAME PLIANTE 13x7" 1 1336.33.18
accumulateur 3S 3 -4Ah 1

Pred prvnim startem zkontrolujte jestli najsou dily modelu zkroucené., Naprava je mozna pomocdi horkovzdusné pistole,
Déle zkontrolujte polohu tézistd, smysl a velikost vychylek kormidel.




J 0wy

/E/ \m.p \m.E

1-1

-1-15

y Google

§

© TOPMODEL CZ Manufactured by TOPMODEL CZ s.r.c. 679 05 HABROVKA 100 - Better made in the Czech Republic
www.tepmodelcz.com  e-mail: info@topmodelcz.cz

Machine Translated b



Machine Translated by Google

Spodnl + horni strana

SPODNI STRANA

BOTTOM Oracover | bottom + top
© | o
racover ® Oracover ® |
A Spodhi strana
7 ;. bottom
( S
b |

spodni + horni strana
bottom + top

QOracover ®

SPODN{ STRANA
BOTTOM

Oracover ®

SPODNI STRANA
BOTTOM

@

SPODNI STRANA
BOTTOM

@




Machine Translated by Google

©)
SPODNI STRANA KTpE 1.
BOTTOM :
krok 2. tape 1
step 2.
paska 2
‘/ta pe 2
() N
= d
211

VRCHNI STRANA @ tape 2

TOP

pro servo klapek I
for flaps servo

2x servo klapek
2x flaps servo

==
0{ | Y/
|

pro servo kridélek

e —
for aileron servo

~740 - 2% +~200 - Zx

zastréka
plug
MULTIPLEX 6 PIN - 2x

' . / =260 ,

e

2x servo kridélek
2x aileron servo —=




Machine Translated by Google

Nes001 ']

-\-‘ SPODNI STRANA
CﬁD:;:j% @ BOTTOM
C:'DF - N N S !I i:(h

SPODNI STRANA 24
BOTTOM

g

MULTIPLEX 6 PIN -2x (L +R)
zastréka

plug

SPODNI STRANA 25 -

BOTTOM 4

@1,5 pro 2-81

ZT T~

e

1,5 for 2-81 \ [\ o

SPODNI STRANA
BOTTOM

@

2-41 241

N

kontzktni lepidio (Chemopren)
Conlac! adhesive (UHU Por)

2-11

"CANON" 15pin
SERVO1 SERVO?2 SERVO 3 SERVO4
+ =+ + =+ + =+ + =+
Q=9 [ | ] Q=0 [ ] Q=0 [ ] Q=0 H

3



Machine Translated by Google

// [1 Nes001
® e

SPODNI STRANA
BOTTOM

0y

nn
+
B -

A

@1,5 pro 2-81 "y
@1,5 for 2-81

SPODNI STRANA
BOTTOM

o

kontaktni lepid'o (Chemapren)
Canizct adhesive (UHLU Por)




Machine Translated by Google

2x @4 pro 2-3
2x @4 for 2-3

o

1x @3 pro 2-30

i — R
@ 8 )J .

2x 6,3 pro 2-3
2x 6,3 for 2-3

1x @5,3 pro 2-30
1x @5,3 for 2-30




Machine Tra@ted by Google

pro servo smerovky
for rudder servo

servo smerovky \)
rudder servo
=
~1020

~1170

servo smerovky,
rudder servo




3-3

wwiggz~ =,

Ma%r]y*ue Translated by Google



Machine Translated by Google
- 3x pro 11

QOracover ®

®

for 11

kontakini lepidlo (Chemopren)
Contact adhesive w Por}




Machine Translated by Google
spodni + horni strana
bottom + top

Cracover ®

Oracover ®:

spodni strana
bottom @

spodni strana @

bottom

6-11 6-_2/ \6 1 pro 6-1

for 6-1

regulator
controller




Machine Translated by Google

‘E‘ BATTERY Q) @

dle \‘l
= % velcro @

/ 67 - 75 mm OK
Al TEFY - I
d el

67-75 mm

l

© |

o @ o |
|

|

I

10



Machine Translated by Google

=

T Pfistani - 15-18 mm
Landing

20-25

EXPO 25%

10-14 mm

[ —————— 1 2-3mm

5 mm - thermik
70 mm - pfistani
Landing

40-50 mm

%EZ EXPO 30%

s 3 13-17 mm

| 40-50 mm

13-17 mm

EXPO 20%

11



